' \\\\\HIHI/,/ FP@%BI
/ ¥ X N oo 7
M S < S\ Pl 75 A
E Z;: Alae=awrE CNAS »w
N /’//—_\\\\\ TESTING
180002280586 A \l CNAS'L0690

B % WO

TEST REPORT

D RE(R):  WI2018B01CO1791.

R TR Sk R AARAG
“ Entrusted by :

RRETK: o AR (R

Sample Name =~ -

R 5l EST S

Test Type.

i %EE

cte mrED



[ 2% 2 AL R B 3

afional/Research Center of Testing Techniques for Building Materials)

18006228’);86 *& g& j:& %

('Test Report)
Hlges: WI2018B01C01791 F1W L2
FERATR | AR (RaAl) | R 55 Fietele
RACHNL | i T RFTAL 5 W & AA RN ) [T 7 KT
e st : N VA IS A i b s o 4 iy A E RAVXA
SkREE B | 2018 % 07 A 05 B BREE | 200mmx200mm 3 #
EFEE%/‘ 2018 4 06 A 23 B/180623113 - U= E Y 4 B2 8 A “il
fits AR &
RIS | 1 B A B LAE T,
Sl
ﬁ \_\Lﬁﬁ E /\J’sziﬁﬂ'%'& g
* AT, IEARAE S A T AmiR G AR P 6 A B 48 RAT A TT/T712-2008 i & 1
FHHAEKR, BWIRLERLE 2 T, *

BVE: (satzd)

it #}W;M il &*:/L/ﬂ“? - G g‘,{ﬂ%

KW B G Bt . bR T X A A bR R, A% 65728538 M4 100024




S = i o R

(National Research Center of Testing Techniques for Building Materials)

(Test Report)
S WT2018B01C01791 W2 H2H
53 PR Sk BT
B 656 55 H JT/T712-2008 RBER | L. " 30K 4
&1 A
ZAImig A | BN Tk 240
‘ REE , AR | RIS, RARR
1. Al(j;ufofjﬂi EARFAEGE. | BRLBE £F | He | TT/T712-20085.3.6
FIE TR | K. Al 1R
AL & BRI @,
(A TFTZE#H)
BV (T E)
A G R

sl IR X R E M Bk HLEh: 65728538

tr Bk

M8 4. 100024



RS RS %
| Notlée

{ 1 Zliﬁ&‘*i‘:“ff’fu “REEH ﬁ” %ﬂ%iﬁﬁiﬁﬁc
T his test report is invalid, Wlthout the seal. \ ¢ «

20 KRET “Gil BB 1A EFTH. o\
This test report is mvalzd without the signatures of the related persons. { 7O

3o ARERE WA TR K. WA
This test«report is invalid if erased, alteredw' copzed partially. A

4 RERAERA RN, TR S P AR, @%&Tﬁﬁ

3 Any doubt should inform us within } 5 days after receiving the test report. \

5. BEKMBAEHRIBIEE R EB??EA%% *ib\TﬁﬁE%ﬁﬁﬁ‘ i#ﬁiﬁ%‘é&%
(RRRES . 2 2
The commtssmned testmg samples and commission mformation are provided by the
applicant . The results shown in the test report refer onb&to the sample(s) tested unless
otherwise stated Jdenttjymg authenticity of the supplted samples and information is
out of our respons:btltty '

6~ AR ER A PRI, EEITF&‘%TEJ‘WJ*%&@C, &%ﬁﬁﬁm%%ﬁ%ﬂ%’%y
SR RAT K.

\;,-'Thts test reportis printed on antz-co)mterfettmg paper. Its copy should have grzd
. shading. The numbers on the back of the data sheet are random numbers not related

with the report.

FOBER A RO v (5
Hihik (Address): ALREHHIHREERE 1 J%* W
No.l Guanzhuang Dongli, Chdoyang District, Beijing 100024, P.R. Chma. §
R4 (Post Code): 100024 ‘ ,
HE (Tel): (86-10) 65728538 51167681 /7983 /7984 , ’;‘-?v

fEHE (Fax): (86-10) 65715991 ¥

WMEHEN: Tel: (86- 10) 51167679 Fax: (86-10) 65764684

PIsiE (Web): . http: //www cbmtc com www.chinabmnet. cdm “www.ctc.ac.cn
HL T HEAE - (E-mail): baogao@cte.ac.cn ‘ SN (5%

P, /
X 3 Yoo X A BN
o/ ¥\ o / M\

y "\\‘i %3

clc Eesm ' ol



	1
	2
	3
	4

